'Homelite

[es] PARTS LIST

[£] LISTE DE PIECES
ONDERDELENLIJST
[o] TEILELISTE

[1] ELENCO DEI PEZZI
[€] LISTA DE PIEZAS

(=] LISTA DE PECAS

HB-100 UT-08011-C BX-90 UT-08026
HB-180 UT-08009-B HB-390 UT-08023
HB-180V UT-08010-B HB-390V UT-08024
HB-180VI UT-08016-C HB-390VI UT-08027

BP-250 UT-08017-C PHB 3000 UT-08028

@ Danger/Warning/Caution
(® Danger/Avertissement/Attention

® Gevaar/Waarschuwing/Opgelet
(® Gefahr/Achtung/Vorsicht
(© Pericolo/Attenzione/Avvertenza
(® Peligro/Advertencia/Precaucién
(® Perigo/Adverténcia/Precaugio
@ Read your product litersture.
(® Uire les publications sur le produit.
® Lees uw produkt informatis.
@ Die Geriite-Beschrelbungen und Anleitungen lesen.
(@ Leggere la documentatione del prodotto.

)

(® Les el manual del producto.
(® Leraliteratura sobre o equipamento. Printed in U.S.A.

Wear hearing and eye protection devices. Imprimé aux. E.-U.
(® Porter des protége-orellies et une protection des yeux. Gedrukt in de V.S.
@ Draag een velligheidsbril corbeschermers. Gedruckt in den U.S.A.
® Ohren- und Augenschutz tragen. Stampato negli Stati Uniti
(@ Indossare protezione oculare ed acustica. impresu en EE. UU.
(® Use equipo de proteccién de los oidos y ojos. Impresso nos E.U.A.
@ Usar acessérios de protecgdo para os olhos @ para os ouvidos. P/N 18811-A




N PN D Q N PN D Q
1| [* A-00401-A MUFFLER-Complete 1 18 A-00378-C CARBURETOR (Walbro WT-212) 1
2 88060 SCREW-Sems Hex Hd 2 A-00382-C CARBURETOR (ZAMA C1U-H11D) 1

(10-24 X 2 1/27) A-01768 CARBURETOR (ZAMA C1U-H13) (BP-250) | 1

3 A-00366 MUFFLER COVER 1 ___A-0176S-A CARBURETOR (WALBRO WT-19) (BP-250)| 1

4 00381 WASHER-Insulating 1 19 || ® A-04449 AIR FILTER KIT 1
5 84117 WASHER-Flat 1 20 00331 DECAL-Choke 1
6 00387 SPRING-Compression 1 21 ||__D-98760-A AIR FILTER 1
7 00777 DEFLECTOR-Muffier 1 2 04474 SCREW-Mach. Hex Hd. 2
8 98860-A SPACER-Muffier 2 _ (10-24 X 2 1/4™)

9 00388-B SCREEN-Spark Arrestor 1 23 || ® A-04610 AIR FILTER KIT (PHB-3000) 1
10 98783 PLATE-Reinforcing 1 24 04325 GASKET-Carburetor 1
11 98781 BODY-Muffler 1 25 03890 PLATE-Filter 1
12| L_ 00394-A GASKET-Muffler 1 26 03847 AIR FILTER 1
131}. 00775-A GASKET-Heat Dam 1 27 88057 SCREW-Sems Hex Hd. (10-24 X 27) 2
14 81208 NUT-Hex (10-24) 2 28 82555-1 SCREW-Machine (10-24 X 3/4") 1
15 98768 HEAT DAM 1 s} 04145 WASHER-Filter 1
16 82549-1 SCREW-Thread Form. (10-24 X 1) | 2 30 (L 04307 PRE-FILTER 1
17 98766-A GASKET-Carburetor 1
No. Part No. Qty. Assemblies
N° Piece N° Quantité Ensembles
Nr. Stuknummer -] Aantal Assemblages
Nr. —N Teil Nr. —PN Description—p Menge —a Bausitze —

Ne Pezzo N° —_— Quantita Complessi

No. No. de pieza Cantidad Conjuntos

_Ne | N° da pega Quantidade Conjuntos




PHB-3000
UT-08028

19 17
18
N PN D Q| N PN D Q_|
1 || * A-o04308 SHORT BLOCK 1 13 * A-04158 ROTOR & STARTER PAWLS 1
(BX-90, H3-100, 14 A- 70285-E STARTER PAWL 1
HB-180, HB-180V, HB-180V) 15 95479-A | WASHER-Flat 1
2 [__‘__A— 03259 CYLINDER 1 16 03566 SPACER-Fan g
3 04388 GASKET-Cylinder 1 17 * A 04447 FUEL TANK KIT 1
4 EA- 04258 PISTON & ROD 1 18 98782 BUMPER-Rubber 3
5 96935 RING-Piston 1 19 98268 CLAMP-Wire 1
6 69250 KEY-Woodruff 1 20 94772-32 TUBING-Rubber (8") 1
7 82568 SCREW-Mach. Pan Hd. 3 21 01439-32 TUBING-Rubber (8") 1
(10-24 X 3/4") 2 49422 FILTER-Fuel 1
1 {| ® A-01623-B | SHORT BLOCK 1 23 | |___A-00982-A FUEL CAP 1
(HB-390, HB-390V, HB-390VI, BP-250) 24 98767-A | GASKET-Crankcase 1
2 ||[* A- 03280 CYLINDER 1 25 98754-B | CRANKCASE COVER 1
3 04388 GASKET-Cylinder 1 26 02851 TAB-Male 1
4 ||| A-03599 PISTON & ROD 1 27 82538 SCREW-Thread Form. (#10-24 X 3/47) | 4
5 03179 RING-Piston 2 28 | ____A-01767 CABLE BRACKET (BP-250) 1
6 69250 KEY-Woodruff 1 * A 04069 STARTER ASSEMBLY (PHB-3000) | 1
7 82568 SCREW-Mach. Pan Hd. 3 29 04069-01 HOUSING-Starter 1
(10-24 X 3/47) 30 04069-06 SPRING-Recoil 1
1 * A-04453 SHORT BLOCK (PHB-3000) 1 31 04069-05 PULLEY-Starter 1
P 02046-2 CYLINDER 1 32 04069-04 SCREW-Set 1
3 03703-A GASKET-Cylinder 1 <] 04069-03 ROPE-Starter 1
4 ||[* A-03509 PISTON & ROD 1 34 04069-02 GRIP-Starter 1
5 03179 7 RING-Piston 2 35 82538 SCREW-Thread Form. (10-24 X 3/4") | 4
6 69250 KEY-Woodruff 1 % ® A-04017-1 | CRANKCASE COVER 1
7 |L— 82569 SCREW-Thread Form. 3 37 04589 SPACER 1
8 |[ ® A-04445 IGNITION KIT 1 38 |L—— o04016-2 SHAFT-Starter 1
9 A- 03355 TERMINAL-Hi-Tension 1 <) 04018-01 | CUP-Starter 1
10 | f  96169-S SPARK PLUG (DJ-7Y) 1 40 04018-04 | RING-Retaining 1
g8 || ® 94711-CS| MODULE-Ignition 1 41 0401802 | PAWL-Startar 1
(UT-08016-C & UT-08027) 42 0401803 | SPRING-Starter 1
9 |L__A-03355 TERMINAL-Hi-Tension 1 43 04439 COWLING (PHB-3000) 1
10 79252 SPARK PLUG (RDJ-7Y)
11 A- 03924 LEAD-Electrical w/Terminal 1
12 82540 SCREW-Thread Form (8-32 X 17) 2




HB-100, BX-90, HB-180, HB-180V, HB-180VI,
HB-390, HB-390V, HB-390VI, PHB-3000

N PN D Q N PN D . Q
1 02899 NOZZLE-Sweeper (BX-90, HB-100) 1 21 02264 GRIP-Starter 1
2 02898 TUBE-Upper (BX-90, HB-100) 1 2 96981-1A BUSHING-Starter 1
3 00433-A CLAMP w/Fasteners 1 23 00364-B BUSHING-Starter Rope 1
4 A-02572 HOUSING-Volute (Outer) (BX-90, HB-100) 1 24 A-98773 SPRING & CONTAINER 1
4 00316-C HOUSING-Volute (Outer) (HB-180, 1 25 98770 PULLEY-Starter 1

- HB-180V, HB-390, HB-330V) 2% 98791 BRACKET-Retaining 1

5 00375-C DECAL-Warning 1 27 82541 SCREW-Thread Form. (#10 X 1/2") | 1
6 81124-A NUT-Hex (3/8-24) 1 28 |L— 97899-01 ROPE-Starter 1
7 03163 WASHER-Bellville (3/8") 1 29 00321 SHROUD 1
8 03165 WASHER-Flat 2 00321-1 SHROUD-Flocked 1
9 A-00503 BLOWER FAN KIT 1 (UT-08016-C & UT-08027)

10 |- . 00368-A LATCH-Throttle 1 30 | DA-98138-A STRAP-Shoulder 1

11 00370 SPRING-Throttle Latch 1] ] 3t 02916-A DECAL-Warning (HB-180, HB-180V, |1

12 00367 TRIGGER-Throttle 1 HB-390, HB-390V)

13 00369-A LEVER-Throttle 1 32 03548 DECAL-Throttle (HB-180, HB-180V, 1

14 82538 SCREW-Thread Form. (10-24 X 3/4") 1 HB-380, HB-390V)

15 82376 SCREW-Thread Form. (#8 X 1/2") 31133 00393 HANDLE-Lower (HB-180, HB-180V, 1

16 82563 SCREW-Thread Form. (#10 X 3/4") 6 HB-390, HB-390V)

17 00398 LOOP-Wire 1 34 82348-A SCREW-Tap Pan Hd. (#8 X 1/2") 2

18 A-41690-3 SCREW-Thread Form. (#10 X 1 5/8") 1 (HB-180, HB-180V, HB-390, HB-390V)

19 t—é-oosm-e HOUSING-Volute (Inner) (PHB-3000) 1 35 82146 SCREW-Fil. Hd. (8-32 X 5/8") 1

20 -00813-B KIT-Sealing 1 36 01283 “O" RING (PHB-3000) 2

19 | | ® A-00385-C VOLUTE HOUSING & STARTER 1

20 A-00813-B KIT-Sealing 1




14

HB-180, HB-180V, HB-180VI,
HB-390, HB-390V, HB-390VI,

PHB-3000

N PN D Q
1 00373 NOZZLE-Sweeper 1
2 A-00399 TUBE w/Decals 1
3 00433-A CLAMP w/Fasteners 1
4 00320 GRILLE-Blower-Vac 1
5 82528 SCREW-Thread Form. (#6 X 3/4") 6
6 A-02573-A COVER-Access 1
7 82312 SCREW-Thread Rolling (#10 X 5/8") 1
8 03555 DECAL-Safety (UT-08016-C) 1
9 82376 SCREW-Thread Form. (#8 X 1/2") 4

10 00384 PIN-Cover Hinge 1

1 00371 SPRING-Access Cover 1

12 || ® A-01306-A TUBE w/Decals (HB-390V) 1

13 01332-A DECAL-Danger 1

12 00363-A TUBE-Inner 1

14 00363-1A TUBE-Outer 1

15 || ® A-02900-A BAG-Leaf 1

(HB-180V, HB-3%0V, PHB-3000)
16 00908-A TUBE 1
17 00909 RETAINER 1




N PN D Q
1 01776 HARNESS-Shoulder 2
2 02023 PAD-Foam 1
3 01783 CLIP-Push 6
4 63407 SCREW-Hex Hd. (1/4-20 X 3/4") 2
5 84006 WASHER-Flat (1/4") 2
6 01763 FRAME-Blower 1
7 01781-A DECAL-Warning 1
8 81267 NUT-Hex (1/4-20) 4
9 83061 WASHER-Lock 2

10 01765 BRACKET-Isolator 1

11 81204 NUT-Locking Hex 2

12 02541 SAFETY STRAP 1

13 01770-A ISOLATOR-Vibration 3

14 01764 BRACKET-Frame 1

15 00316-2A HOUSING-Valute (Outer) 1

16 82554 SCREW (1/4-20 X 1 1/47) 1

17 81124-A NUT-Jam (3/8-24) 1

18 03163 WASHER-Belleville (3/8") -1

19 A-00503 BLOWER FAN KIT 1

20 | 03165 WASHER-Flat 2

21 || ® A-00385-C HOUSING-Volute (Inner) 1

22 02264 GRIP-Starter 1

23 96981-1A BUSHING-Starter 1

24 00364-B BUSHING-Starter Rope 1

25 A-98773 SPRING & CONTAINER 1

726 98770 PULLEY-Starter 1

27 98791 BRACKET-Retaining 1

28 82541 SCREW-Thread Form. (#10 X 1/27) 1

29 97899-01 ROPE-Starter (46") 1

30 ||__A-00813-B KIT-Sealing 1

31 82538 SCREW-Thread Form. (10-24 X 3/4") 4

32 82563 SCREW-Thread Form. (10-14 X 3/4") 5

33 | JA-41690-3 SCREW-Thread Form. (#10 X 1 5/8") 1

34 81208 NUT-Hex (10-24) 2

35 82376 SCREW-Thread Form. (#8 X 1/27) 3

36 00331 DECAL-Choke-Run 1

37 00321 SHROUD 1

38 00320 GRILLE- Blower Vac 1

39 82528 SCREW- Thd. Forming (#6 x 3/8") 6

BP-250



BP-250

N PN D Q
1 96329-B NOZZLE-Sweeper 1
2 00433-3 CLAMP (#83) 1

® A-03036 BLOWER TUBE KIT 1

3 02899 TUBE-Elbow 1
4 02898-2 TUBE-Straight 1
5 02898-1 TUBE-Upper 1
6 A-03924 ELECTRICAL LEAD w/Terminal 1
7 02497 SWITCH 1
8 01775 CABLE-Throttle 1
) 03922 . HANDLE-Control (Right) 1

10 81281 NUT-Wing (10-24) 1

1 94452-B TRIGGER 1

12 95906-A LATCH-Trigger 1

13 03923 HANDLE-Control (Left) 1

14 82375 BOLT-Rib Neck, Rnd. Hd. (10-24 X 7/8") 1

15 82563 SCREW-Thread Form. (10-14 X 3/4™) 2

16 00433-1 CLAMP (#87) 1

17 01772 BELLOWS-Plastic 1

18 | JA-37548-7 CABLE-Tie 1

19 01771 ELBOW-Curved 1

20 00433-5 CLAMP (#105) 1

ACCESSORIES
ACCESSOIRES
TOEBEHOREN
ZUBEHOR
ACCESSORI
ACCESORIOS
ACESSORIOS
A-04619 AIR FILTER KIT
A-02514-A GUTTER MAINTENANCE KIT

(HB100, HB180, HB180V, HB180VI, BP250, HB390, HB330V, HB390VI)



€ GASKET/Disphragm Kit — A-00285-A € Primer Bulb — 01201 (15)

(8-13) (®) 8outon d'amorcage
® Jeu joint/diaphragme @ Voorinspuitpomp
() Pakking/membraan set ® Vorpumpe
@ Dichtung/membrane - Satz @ Cicchetto

(® Bulbo cedador
(® Bolha da unidade de escorvagem

@ Kit diaframma/guarnizione
@ Conjunto junta/diafragma
@ Jogo de juntas vedantes/dlatragmas

€9 Repair Kit — A-03920 (1-14) € Primer Base — A-01198-A (16)
€ Repair Kit — A-03921 (1-14) (BP-250) () Base d'amorcage

(® Jeu de Réparation @ Voorinspult - sokkel

& Reparatieset (® Vorpumpen - Sockel

© Reparatursatz (© Base del cicchetto

@ Kit per Riparazioni (©) Base de cebador

HB-100, BX-90, HB-180, HB-180V, HB-180VI,
HB-390, HB-390V, HB-390VI, PHB-3000

WALBRO | ZAMA
WT-212 C1U-H11D
A-00378-C A-00382-C
BP-250
WALBRO | ZAMA
WT-199 C1U-H13
A-01769-A A-01768

GASKET/Disphragm Kit — A-03980
(2-5)

(® Jeu joint/disphragme

@ Pakking/membraan set

(© Dichtung/membrane - Satz

O Kt diatramma/guarnizione

@ Conjunto junta/diafragma

(® Jogo de juntas vedantes/diatragmas

€9 Repair Kit — A-03979 (1-16)
© Jeu de Réparation

® Reparatieset

@ Reparatursatz

© Kit per Riparazioni

(® Juego de Reparacion

€9 Primer Bulb — A-01195-A (17)
(® Bouton d'smorcage

& Voorinspultpomp

(@ vorpumps

@ Cicenetto

(® Buibo cebador

@ Boilha da unidade de escorvagem

€2 Primer Base — A-02846 (18)
(® Base d'amorgage

& Voorinspuit - sokkel

(® Vorpumpen - Sockel

(© Base del cicchetto

(® Base de cebador

(® Juego de Reparacion (®) Base da unidade de escorvagem (® Jogo de Reparacao (®) Base da unidade de escorvagem
(® Jogo de Reparagac
o A -] ®
CUSTOMER ASSISTANCE HEADQUARTERS Ite
HOMELITE ADi
P.O. BOX 7047 18]

FOR THE LOCATION OF YOUR NEAREST L iyt S D ivision of Deere & Company
HOMELITE SERVICING DEALER IN THE - = N
UNITED STATES, PUERTO RICD, AND OVERSEAS OFFICES CANADIAN OFFICES

THE VIRGIN ISLANDS. NETHERLANDS HOMELITE

c A L L' (HDQsS. - EUROPHE:E:REGU: i;d MIDDLE EAST) lssomvlkenue

. 2153 60 N v:nnep Hachine, I?:T.:g’ Gamsde
1-800-242-4672 The Nethertands
NOTE: FRANCE AUSTRALIA N v Wesiminsier, B.C.
DEALER INFORMATION, TECHNICAL HOMELITE _HOMELITE —
ADVICE AND PRODUCT INFORMATION 95050 Cergy. Pontoise Cedex 04 Roanaale Street

France Knoxfield, Victorla 3180 20-D Voyager Court South

Australia Etobicoke, Ontario
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